
State Water Survey Division 
WATER QUALITY SECTION 

AT 
PEORIA, ILLINOIS 

SWS Contract Report 275 

WASTE FROM THE WATER TREATMENT PLANT 
AT ALTON AND ITS IMPACT ON 

THE MISSISSIPPI RIVER 

by 

Ralph Evans, Thomas Hill, 

Donald Schnepper, and David Hullinger 

July 1981 



CONTENTS 

PAGE 
Introduction 1 

Study area 2 
Objectives and scope 5 
Acknowledgments 5 

Water treatment plant study 6 
Sampling procedures 8 
Waste production and characteristics 10 
Results and discussion 18 
Summary of water treatment plant study 22 

Characteristics of bottom sediments 23 
Sampling procedures 24 
Chemical and physical measurements 26 
Biological measurements 28 
Results and discussion 29 
Summary of characteristics of bottom sediments 35 

Conclusions 36 

References 38 

Appendices 
Appendix A. Water quality of filter backwash 41 
Appendix B. Chemical characteristics of bottom sediments 56 
Appendix C. Particle size distribution of bottom sediments . . . . 57 
Appendix D. Physical characteristics of bottom sediments 58 
Appendix E. Benthic macroinvertebrate organisms 59 



WASTE FROM THE WATER TREATMENT PLANT 
AT ALTON AND ITS IMPACT ON 
THE MISSISSIPPI RIVER 

by Ralph Evans, Thomas Hill, 
Donald Schnepper, and David Hullinger 

INTRODUCTION 

The treatment of water for public supplies in Illinois is accomplished 
by a variety of processes. The basic methods require facilities for clari
fication; softening by lime, soda ash, and ion exchange; iron and manganese 
removal; and solely chlorination. With the exception of chlorination, each 
treatment process produces a quantity of wastes. These wastes consist mainly 
of solids in the suspended and dissolved form at concentrations exceeding that 
of the raw water being treated. The solids are derived from suspended and 
dissolved forms in the source water, the chemical additions, and the resultant 
chemical reactions. 

The two principal sources of waste from water treatment plants in Illinois 
are basin sludge and waste derived from backwash operations. The character
istics of the waste are a function of the treatment process. Basin sludge from 
lime softening plants consists principally of calcium carbonate, hydroxides 
of magnesium, aluminum, and other coagulants; inorganic debris; and organic 
matter. Sludges from clarification units are basically a mixture of aluminum 
hydroxide, polyelectrolytes or other coagulants, inorganic debris, and organic 
matter. The quantity and composition of the filter backwash water are func
tions of the process and the efficiency of the treatment units preceding the 
filter. Wastes from ion exchange units are derived from recharge operation 
and are exceedingly high in dissolved solids. 

The State Water Survey initiated an examination of the production, compo
sition, and disposal practices of wastes from water treatment plants in Illinois 
during 1968-1969. This work by Evans and Schnepper (1970) led to several find
ings. One was that "The variability of treatment plant processes, dictated by 
raw water quality and the habits of operating personnel, precluded any defini
tive conclusions applicable to all areas of the state." Nevertheless consider
able experience was gained toward the development of sampling and analytical 
techniques designed to quantify and characterize the waste generated at water 
treatment plants. But a lesson had been learned — one cannot generalize about 
the production of wastes at water treatment facilities nor the impact of the 
wastes on the aquatic environment. 

Several years later an opportunity developed leading to a site-specific 
study at water treatment facilities serving the city of Pontiac, Illinois. 
The study by Evans et al. (1979) was designed to assess the impact of wastes 
on a small stream as well as to test certain evaluative procedures. The expe
rience gained during the course of the work confirmed the basic principle that 
waters of a stream possess the capability of assimilating waste without sig-

1 



nificant degradation in water quality for normal usage. This capability is 
a function of many variables. Because of this variability, an intelligent 
examination at each site is necessary to permit rational decisions. 

The study at Pontiac involved a relatively small treatment facility of 
1.8 million gallons per day (mgd) on a relatively small stream with an average 
flow of about 370 cubic feet per second (cfs). An opportunity to examine a 
large community on a large stream, as proposed by the American Water Works 
Service Company, was welcomed. This report deals with wastes produced at the 
water treatment facility at Alton, Illinois, using the Mississippi River as 
the raw water source. The procedures used and the results obtained for assess
ing the effects on the river of wastes from the water treatment facility are 
summarized. 

Study Area 

The water treatment plant in the city of Alton (pop. 40,000) in Madison 
County is operated by the Alton Water Company. In addition to the citv of 
Alton the plant services the communities of Godfrey (pop. 15,000) and Elsah 
(pop. 1,000) as well as several water districts and assorted industries. The 
plant is located along the Mississippi River in the vicinity of and upstream 
of Lock and Dam No. 26. Plant buildings and the water intake are shown in 
figure 1. Wastes from the plant are discharged into the Mississippi River 
below the water intake. Figure 2 shows the location of the water treatment 
plant and the configuration of the receiving stream. 

The drainage area of the river above the plant is about 171,500 square 
miles. Average streamflow is about 99,675 cfs or 64,431 mgd. Streamflows 

Figure 1. Water intake and plant buildings at Alton 

2 



Figure 2. Site map: Alton Water Company 



are variable. For example, during the 1980 water year (provisional data) the 
minimum flow was 28,500 cfs while the maximum flow was 223,000 cfs. As shown 
in figure 3, the highest normal monthly mean flows based on daily records oc
cur during March through June. Like the flows, the turbidity of the river 
water is also variable. From data gained from operation reports maintained 
by plant personnel at Alton, table 1 was prepared. The mean daily turbidity 

Figure 3. Normal monthly mean flow (all days), Mississippi River at Alton 

Table 1. Mean Daily Turbidity for Succeeding 
Months 

J F M A M J J A S O N D 

33 31 153 130 82 133 97 47 69 39 30 38 

M, A, M, J , J , A, S , O Avg: 94 JTU 

N, D, J , F Avg: 33 JTU 

For period March 1978 to February 1981 
Turbidity in Jackson Turbidity Units (JTU) 

4 



during November, December, January, and February averages 33 Jackson Turbidity 
Units (JTU). During other months the average is about 94 JTU. From computed 
relationships of turbidity to suspended solids, which will be discussed later, 
the average concentration of suspended solids in the river water is estimated 
to be 118 milligrams per liter (mg/l). 

Within the vicinity of the plant's waste outfall are three commercial in
stallations that may inadvertently contribute material to the river water. 
These include grain, petroleum, and sand transfer operations (see figure 2). 

Objectives and Scope 

A principal objective of the study was the refinement of procedures that 
others might find useful in similarly examining the effects, if any, of waste 
loads from water treatment plants on the water quality of receiving streams. 
The basic tasks performed to accomplish this objective were: 

1) Determine quantities, characteristics, and release patterns of waste 
generated within the water plant 

2) Compare the relative loads of wastes discharged to the loads conveyed 
by the stream waters 

3) Document the physical and chemical characteristics of bottom sediments 
of the receiving stream within and without the area of waste dis
charge influence 

4) Ascertain the type and abundance of benthic organisms in the stream 
bottom sediment 

These findings are reported here in two sections, i.e., the water treat
ment plant study, and the benthic (physical, chemical, and biological) char
acteristics of the stream bottom. There is also a concluding section. All 
pertinent data developed during the course of the study (April 1980-June 1981) 
are included in the appendices. 

Acknowledgments 

This report was prepared under the general administrative direction of 
Stanley A. Changnon, Chief of the Illinois State Water Survey. Clarence Blanck, 
Director of Water Quality of the American Water Works Service Company, proposed 
the site for the study and provided cooperation and encouragement throughout. 
All operating personnel at the plant site capably assisted in sampling and mea
surements. James Carter, Water Quality Supervisor, and Harold Etzkorn, Produc
tion Superintendent of the water treatment plant were most helpful in arranging 
for sampling schedules, making available operational data, and offering guid
ance. The authors are grateful to other members of the Survey who participated 
in the work. Daniel Gallagher, Richard Twait, and Dave Cooksley assisted in 
benthic sampling; Dana Shackleford and Brent Gregory assisted in chemical anal
yses. Linda Johnson typed the original manuscript, and J. Loreena Ivens edited 
it. John W. Brother, Jr., and William Motherway, Jr., prepared the illustrations. 

5 



WATER TREATMENT PLANT STUDY 

The water treatment plant at Alton (see figure 4) provides facilities for 
coagulation, settling, and filtration. A flow diagram of the treatment units is 
shown in figure 5. Until August 1976 lime softening was practiced at the plant. 
Since then the plant has provided clarification treatment utilizing polymers 
supplemented by alum. Three pumps are available for pumping water from the in
take structure to the two mixers. Two of the pumps have a rated capacity of 10 
mgd at a total dynamic head (TDH) of 48 feet. The other pump has a capacity 
of 6 mgd at a TDH of 50 feet. Pumpage of raw river water during the period of 
study, and for the past three years, averages 12.546 mgd. During this three-
year period the maximum daily pumpage (July 16, 1980) was 16.0 mgd. This pro
vides a maximum to average pumpage ratio of 1.28. 

The raw water is dosed with alum and polymer at the intake on the suction 
side of the raw water pumps. Dosages vary with river water quality but the 
average concentration of alum in the water is about 29 mg/l. Polymer (NALCO 
8793) concentrations in the water are generally less than 1 mg/l. From the 
pumps the dosed flow is conveyed to two circular mixers operating in parallel. 
Each mixer is 40 feet in diameter with a side water depth (SWD) of 19.5 feet. 
For average flow conditions a detention time of about 42 minutes is provided. 

Flow from the mixers proceeds to a clarifier (see figure 6) with a diam
eter of 75 feet and an SWD of 19 feet. A small quantity of lime, providing a 
concentration in the water of 3 to 10 mg/l, is added for pH adjustment at the 
influent of the clarifier. At average flow the detention time provided by the 
clarifier is about 75 minutes. Pre-chlorination and, at times, a coagulant aid 
is also provided at the clarifier influent. 

Figure 4. Main building of water plant at Alton 

6 



Figure 5. Water treatment units at Alton 

Figure 6. Two mixers in foreground with elarifier in background 

7 



Effluent from the clarifier is tributary to two sedimentation basins (see 
figure 7) operating in parallel. Each basin, rectangular in form, is about 
160 feet long and 50 feet wide with an SWD of 21 feet. The basins are the two-
cell type with a single tray providing for an under and over flow pattern. At 
average pumpage the total detention time provided by the basins is 4.8 hours. 
From the sedimentation basins flow is to 14 filters equipped with Leopold bot
toms and a media of 30 inches of sand over gravel. The filters (see figure 8) 
vary in size because of periodic plant expansions. For purposes of sampling 
and discussion the filters are here grouped in five sets. The grouping, cor
responding area per filter, and number of filters are as follows: 

Group A B C D E* 
Area (sq ft) 201 236 231 217 243 
Number 4 4 2 2 4 
Total area (sq ft) 804 944 462 434 972 
* Group E contains two double filters but each half is backwashed 
at a time. For the purpose of this report these two double filters 
are considered four filters. Thus the total number of filters con
sidered here is 16. 

The total area for filtration of the clarified water is about 3616 square 
feet. Although designed for a filtration rate of 2.0 gallons per minute per 
square foot (gpm/ft2), at the average pumpage of 12.546 mgd, the filtration 
rate is about 2.4 gpm/ft2. This is assuming that all flow is distributed equal
ly among the filters. Post-chlorination and fluoride additions are made at 
the influent to the filters at a structure previously used for recarbonation. 
When required, a filter aid is also added. 

Flow from the filters proceeds to a clear well with a total capacity of 
about 0.65 million gallons, from which it moves to service lines. 

The units producing wastes include the mixers, clarifier, sedimentation 
basins, and filters. Wastes are discharged to the Mississippi River. At river 
stage of 414 feet above mean sea level (msl) or less, wastes can be discharged 
by gravity. Above this elevation pumping is required. The normal pool stage 
at Alton is about 419 msl. 

Sampling Procedures 

The mixers and sedimentation basins are decanted two times a year and the 
residual solids flushed by fire hose to the river. The operation is usually 
performed during the spring and fall. During the period of study these opera
tions occurred during November 3-5, 1980, and March 30-April 1, 1981. A pre
vious decanting and flushing operation had occurred on April 21-23, 1980. 
About 2 to 3 days are required for cleaning the mixers and sedimentation basins. 

The clarifier is "blown-down" about once every three days at a rate of 58 
gpm for a period of 60 minutes. The sand filters are backwashed at a rate of 
4200 gpm on the average of once every 16 hours. The duration of backwash per 
filter averages about 5 to 7 minutes. Generally 24 filters are backwashed per 
day. 

8 



Figure 7. Sedimentation basin at Alton 

Figure 8. Top view of sand filter at Alton 

9 



Measurements for sludge residues in the mixers and basins after de-
watering were accomplished in the following fashion. Depth measurements in 
the mixers were performed along two lines representing the diameter of the 
circular tanks at right angles to each other. About 5 measurements were made 
along each line, and sludge depths varied from 1 to 3 feet. During each depth 
measurement a sample was collected. All samples were combined to provide a 
composite sample. Analyses for iron and aluminum content were performed later. 
Analyses for moisture content and specific gravity were performed on one col
lection. 

The clarifier blow-down was sampled at the same time that observations 
were made on the filter backwash operations. Samples were generally collected 
at 5-minute intervals during the 60-minute blow-down period. Analyses were 
performed on each sample for suspended solids (mg/l), volatile suspended solids 
(mg/l), and settleable solids (ml/l). 

The depth of sludge residues in the de-watered basins was measured at 40-
foot intervals along the 160-foot length of the basins and at 25-foot intervals 
along the 50-foot width of the basins. This procedure was carried out on both 
levels of the basins, requiring 60 measurements during each of the two periods 
of observations, i.e., November 1980 and March-April 1981. Sludge residue 
depths varied from 0.1 to 0.9 foot. As in the case of the mixers, sludge sam
ples were collected during each measurement, composited, and analyzed for iron 
and aluminum content. Determination for moisture content and specific gravity 
was performed on one sample. 

Sampling during filter backwash operations was undertaken at five filters. 